

## Description of edits/claim reasons

Edit #	Description	Non-OPPS Hospitals	Disposition
1	Invalid diagnosis code	Y	RTP
2	Diagnosis and age conflict	Y	RTP
3	Diagnosis and sex conflict	Y	RTP
4 <sup>4</sup>	Medicare secondary payor alert <b>(v1.0-v1.1)</b>		Suspend
5 <sup>4</sup>	E-diagnosis code cannot be used as principal diagnosis	Y	RTP
6	Invalid procedure code	Y	RTP
7	Procedure and age conflict (Not activated)		RTP
8	Procedure and sex conflict	Y	RTP
9	Non-covered for reasons other than statute	Y (NCL)	Line item denial
10	Service submitted for denial (condition code 21)	Y (new)	Claim denial
11	Service submitted for FI review (condition code 20)	Y (new)	Suspend
12	Questionable covered service	Y	Suspend
13	Separate payment for services is not provided by Medicare <b>(v1.0 – v6.3)</b>		Line item rejection
14	Code indicates a site of service not included in OPSS <b>(v1.0 – v6.3)</b>		Claim RTP
15	Service unit out of range for procedure <sup>1</sup>	Y (new)	RTP
16	Multiple bilateral procedures without modifier 50 (see Appendix A) <b>(v1.0 – v6.2)</b>		RTP
17	Inappropriate specification of bilateral procedure (see Appendix A)	Y (new)	RTP
18	Inpatient procedure <sup>2</sup>		Line item denial
19	Mutually exclusive procedure that is not allowed by NCCI even if appropriate modifier is present		Line item rejection
20	Code2 of a code pair that is not allowed by NCCI even if appropriate modifier is present		Line item rejection
21	Medical visit on same day as a type "T" or "S" procedure without modifier 25 (see Appendix B)		Line item rejection
22	Invalid modifier	Y (new)	RTP
23	Invalid date	Y	RTP
24	Date out of OCE range	Y	Suspend
25	Invalid age	Y	RTP
26	Invalid sex	Y	RTP
27	Only incidental services reported <sup>3</sup>		Claim rejection
28	Code not recognized by Medicare; alternate code for same service may be available	Y (NRL)	Line item rejection
	(See Appendix C for logic for edits 29-36, and 63-64)		
29	Partial hospitalization service for non-mental health diagnosis		RTP

**Description of edits/claim reasons**

30	Insufficient services on day of partial hospitalization		Suspend
31	Partial hospitalization on same day as ECT or type T procedure (v1.0 – v6.3)		Suspend
32	Partial hospitalization claim spans 3 or less days with insufficient services on a least one of the days		Suspend
33	Partial hospitalization claim spans more than 3 days with insufficient number of days having mental health services		Suspend
34	Partial hospitalization claim spans more than 3 days with insufficient number of days meeting partial hospitalization criteria		Suspend
35	Only Mental Health education and training services provided		RTP
36	Extensive mental health services provided on day of ECT or type T procedure (v1.0 – v6.3)		Suspend
37	Terminated bilateral procedure or terminated procedure with units greater than one		RTP
38	Inconsistency between implanted device or administered substance and implantation or associated procedure		RTP
39	Mutually exclusive procedure that would be allowed by NCCI if appropriate modifier were present		Line item rejection
40	Code2 of a code pair that would be allowed by NCCI if appropriate modifier were present		Line item rejection
41	Invalid revenue code	<b>Y</b> <b>(new)</b>	RTP
42	Multiple medical visits on same day with same revenue code without condition code G0 (see Appendix B)		RTP
43	Transfusion or blood product exchange without specification of blood product		RTP
44	Observation revenue code on line item with non-observation HCPCS code		RTP
45	Inpatient separate procedures not paid		Line item rejection
46	Partial hospitalization condition code 41 not approved for type of bill	<b>Y*</b> <b>(new)</b>	RTP

### Description of edits/claim reasons

47	Service is not separately payable		Line item rejection
48	Revenue center requires HCPCS		RTP
49	Service on same day as inpatient procedure		Line item denial
50	Non-covered based on statutory exclusion	Y (new)	Line item rejection
51	Multiple observations overlap in time <b>(Not activated)</b>		RTP
52	Observation does not meet minimum hours, qualifying diagnoses, and/or 'T' procedure conditions <b>(V3.0-V6.3)</b>		RTP
53	Codes G0378 and G0379 only allowed with bill type 13x or 85x	Y* (new)	Line item rejection
54	Multiple codes for the same service	Y	RTP
55	Non-reportable for site of service		RTP
56	E/M-condition not met and line item date for obs code G0244 is not 12/31 or 1/1 <b>(Active V4.0 – V6.3)</b>		RTP
57	E/M condition not met for separately payable observation and line item date for code G0378 is 1/1		Suspend
58	G0379 only allowed with G0378		RTP
59	Clinical trial requires diagnosis code V707 as other than primary diagnosis		RTP

### Description of edits/claim reasons

60	Use of modifier CA with more than one procedure not allowed		RTP
61	Service can only be billed to the DMERC	Y (NRL)	RTP
62	Code not recognized by <b>OPPS</b> ; alternate code for same service may be available		RTP
63	This OT code only billed on partial hospitalization claims (See appendix C)		RTP
64	AT service not payable outside the partial hospitalization program (See appendix C)		Line item rejection
65	Revenue code not recognized by Medicare	Y (new)	Line item rejection
66	Code requires manual pricing		Suspend
67	Service provided prior to FDA approval	Y (new)	Line item rejection
68	Service provided prior to date of National Coverage Determination (NCD) approval	Y (new)	Line item rejection
69	Service provided outside approval period	Y (new)	Line item rejection
70	CA modifier requires patient status code 20		RTP

## Description of edits/claim reasons

71	Claim lacks required device code		RTP
72	Service not billable to the Fiscal Intermediary	Y - NRL	RTP
73	Incorrect billing of blood and blood products		RTP
74	Units greater than one for bilateral procedure billed with modifier 50		RTP
75	Incorrect billing of modifier FB		RTP
76	Trauma response critical care code without revenue code 068x and CPT 99291		Line item rejection
77	Claim lacks allowed procedure code		RTP

<sup>1</sup> For edit 15, units for *all line items with the same HCPCS on the same day* are added together for the purpose of applying the edit. If the total units exceeds the code's limits, the procedure edit return buffer is set for all line items that have the HCPCS code. If modifier 91 is present on a line item and the HCPCS is on a list of codes that are exempt, the unit edits are not applied.

<sup>2</sup> Edit 18 causes all other line items on the same day to be line item denied with Edit 49 (see APC/ASC return buffer "Line item denial or reject flag"). No other edits are performed on any lines with Edit 18 or 49.

<sup>3</sup> If Edit 27 is triggered, no other edits are performed on the claim.

<sup>4</sup> Not applicable for patient's reason for visit diagnosis